450 RALLY FACTORY REPLICA 2022 <2022><EU><F9399V8>
ENGINE GUARD
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Pos Part Number Description Additional Text Quantity

1 76703090100 Skid plate 1.00
2 76712099000 Water tank 0.00
3 79430020033 Qil filler cap cmpl. M24x3 0.00
4 0770191015 O-RING 19,00X3,00 NBR 0.00
5 76203005031 RUBBER INSERT 2.00
6 76712099010 Skidplate support cpl. 2.00
7 76712099043 Special screw M8 2.00
8 58308045000 SPECIAL WASHER 7X12,5X20 BLACK 4.00
9 0991060166S FL.HEAD SCR.DIN7991-M6X16 10.9 4.00
10 58303061000 SPECIAL WASHER ALU 8 X 24 MM 4.00
11 0019080206S FLAT HEAD SCREW M. ISA45 M8X20 4.00




